MANUAL
DE PARTES

PLACA
VIBRATORIA
MPC80TM

-
=

CONSTRUCCION

YoulD © @

www.mpower.com.mx
MAYO 2018



POWER ! 1.!@5,)5 CONSTRUCCION

PLACA VIBRATORIA
MPC80TM

C80T GENERAL ASSEMBLY SPARE PARTS LIST....... PAG 03
C80T CLUTCH ASSEMBLY PARTS LIST ................ PAG 06
C80T EXCITER SPARE PARTS LIST...ccevvvviennnnnnnn PAG 07



yyu ,
W[ =% CONSTRUCCION

GENERAL ASSEMBLY SPARE PARTS LIST




GENERAL ASSEMBLY SPARE PARTS LIST

O 00 N O U1 A W N =

W W W N N N N N N N DN NMNDNMN 2 @A aAa @A @A a aa a «a
N = O OV 00 N o0 U1 A W N = O VvV 00 N o Ul A W N =~ O

C80T1-1

C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-
C80T1-

O 00 N o U1 A W N

W W W N N N DN N N N DN DNMNDMN 2 =2 @ QO @ @O @@ 2 A a2
w N O V 00 N &0 U1 N W N = O ©V 0N O U1 A W N -~ O

Bottom Plate(Cast Iron)
Exciter/Including Pulley
Throttle Line Assembly
Locked Nut/M8

Clamp Plate

Clip

Flexible Hose

Cock

External hexagon bolt/M8*20
External hexagon bolt/M8*25
Flat Gasket/@8

Enlarged Flat Gasket/@10*35
Spring Gasket/@10
Water-Leaking Hose
Anti-slide Nut/M8

Flat Gasket/@6

Locked Nut/Mé

Engine Support Plate(Cast Iron)

Shock absorber

Nut/M10

Inner Hexagon bolt/M16*40
Spring Gasket/@16

Flat Gasket/@16

External hexagon bolt/M10*25
Straight Handle

Handle Iron shaft

Handle Protection Mat

Handle gluesheath

Enlarged Flat Gasket/@12*35
External hexagon bolt/M12*75
Protective Frame

Water Tank

AR -
1 l-‘

- NO. PARTE DESCRIPCION CANTIDAD

= CONSTRUCCION

oS W N DN N =2 N BN A2 200 AN U AN =2 s NN DN

—_
o

- = N OON NN =



GENERAL ASSEMBLY SPARE PARTS LIST

34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

C80T1-3
C80T1
C80T1
C80T1
Cc80T1
C80T1
C80T1
C80T1
Cc80T1
C80T1
C80T1
C80T1
Cc80T1
C80T1
Cc80T1
C80T1
Cc80T1

-34
35
-36
-37
-38
-39
-40
-41
42
43
-44
-45
-46
-47
.48
-49

Wheel Frame

Long Bolt/M12*320
Locked Nut/M12
Engine

Water Tank Cap

Belt Cover
Dust-prevent plate
Clutch Assembly
Inner Hexagon bolt/Mé6*35
Wheel Holder

Flat Gasket/@8*24
Wheel Cover

Wheel

Belt/B-813

Key/5*40

Conical Gasket/@8*30
Spring Gasket/@8

AR -
1 l-‘

- NO. PARTE DESCRIPCION CANTIDAD

= CONSTRUCCION

N . T R N e S R & I S N L e e e .



N & U N W N -—-

CLUTCH ASSEMBLY PARTS LIST

C80T2-1
C80T2-2
C80T2-3
C80T2-4
C80T2-5
C80T2-6
Cc80T12-7

Pulley for Clutch
Shaft Connector
Centrifugal Block
Spring Ring/7*58
Clip/@62
Clip/@30
Bearing/6206-2RS

A -
|‘|-‘ CONSTRUCCION

- NO. PARTE DESCRIPCION CANTIDAD

1
3
2
1
1
1



Exciter Spare Parts List

-

I-
=0

CONSTRUCCION

- NO. PARTE DESCRIPCION CANTIDAD

O 00 N O U1l N W N -

- A A A A A .
o U AN W N -~ O

C80T3-1
C80T3-2
C80T3-3
C80T3-4
C80T3-5
C80T3-6
C80T3-7
C80T3-8
C80T3-9
C80T3-10
C80T3-11
C80T3-12
C80T3-13
C80T3-14
C80T3-15
C80T3-16

Vibrating Case

Eccentric Shaft

Case Cover(Pulley)

Case Cover(shut-off)
Bearing/6211

Oil Seal/35*48*10
“0”Ring/100*3.1

Inner Hexagon bolt/M8*20
Inner Hole Bolt/M10*25
Flat Gasket/@8

Enlarged Flat Gasket/@10*35
Spring Washer/@10
Key/8*20

Pulley for Exciter

Oil Drainage Bolt/M12(thin)
Copper Gasket/@12

_  ma  m Am om0 = 00N =, N =S am .



MANUAL
DE PARTES

PLACA VIBRATORIA
MPC80TM

LADA SIN COSTO
01.800.506.82.86

SIGUENOS EN:

Km 126.5 Carretera Federal México-Puebla, Momoxpan, Cholula, Puebla.
MEXICO. CP 72760



	Página 1
	Página 2
	Página 3
	Página 4
	Página 5
	Página 6
	Página 7
	Página 8

